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RTRBZESGERE,EE, WS, ERBEEEPHERWT (The following samples was/were submitted and
identified by/on behalf of the client as) :

A% % 4% (Sample Description) : ALUMINUM FILM/BAG (48{&ME/4)

Hm A EE (Style/Item No.) : AL-FB

otk B 3 (Sample Receiving Date) : 2013/02/19

)X A M) (Testing Period) : 2013/02/19 TO 2013/02/25

X E K (Test Requested) (1) fRFEEP BE, %FRoHS 2011/65/EU Annex 11 544748, 45, &R, ~184,

%i%ﬂ%iiy giﬁﬂﬁﬁiﬁiﬁﬂ%&. (As specified by client, with reference to
RoHS Directive 2011/65/EU Annex II to determine Cadmium, Lead, Mercury,
Cr(VI), PBBs, PBDEs contents in the submitted sample.)

(2) KPBEEPIEL > BITHZ-RA > &~ & >~ #83X. (As specified by client, to
test Halogen-Fluorine, Chlorine, Bromine, Iodine contents in the

submitted sample.)

2R F % (Test Method) : FHAT—H8 (Please refer to next pages).
R & F(Test Results) : HAT—H8 (Please refer to next pages).
#% (Conclusion) C ORIEEP RS, L5, 8. R, AR, BRBE. 5ABRERRE R

4RoHS354~2002/95/EChY £ 373542011/65/EUZ & K (Based on the performed tests
on submitted samples, the test results of Cadmium, Lead, Mercury, Cr(VI),
PBBs, PBDEs comply with the limits as set by RoHS Directive 2011/65/EU Annex
II; recasting 2002/95/EC.)

Signed for and o

Chemical Laboratory — Taipei
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B2 & K (Test Results)

)2 3R 12 (PART NAME) No.1 : 4R 648454 (SILVER COLORED ALUMINUM BAG)
B 13 Al 2k 3 p= =R & P
(Test Items) (Unit) (Method) A& RAE (Result) FRAE
(MDL) No.1 (Limit)
4% / Cadmium (Cd) mg/kg |ZFIEC 62321: 20087 &, KAE&[@ 2 n.d. 100

SERRT AR EARR.
With reference to IEC 62321:
2008 and performed by ICP-AES.

4% / Lead (Pb) mg/kg |ZFIEC 62321: 20087 &, Elfiﬁz 2 n.d. 1000
SERR TR EARR.

With reference to IEC 62321:

2008 and performed by ICP-AES.

5K / Mercury (Hg) mg/kg |%FIEC 62321: 20087, VA ‘~ﬁ: 2 n.d. 1000
5T RR TR RN
With reference to IEC 62321:
2008 and performed by ICP-AES.

18 4% / Hexavalent Chromium Cr(VI) mg/kg éiﬁ?IEC 62321: 2008 7, VAUV- 2 n.d. 1000
VIS#:#). / With reference to IEC
62321: 2008 and performed by UV-

VIS.
mE / Halogen
B % () / Halogen-Fluorine (F) (CAS 50 n.d. -
No.: 14762-94-8)
B 2% (%) / Halogen-Chlorine (Cl) % #BS EN 14582:2007, wA&:F B 7 50 n.d. -
(CAS No.: 22537-15-1) &2 H. / With reference to BS
B % (/&) / Halogen-Bromine (Br) (CAS mg/kg EN 14582:2007. Analysis was 50 n.d. -
No.: 10097-32-2) performed by IC.
B % (&) / Halogen-Iodine (I) (CAS 50 n.d. -

No.: 14362-44-8)
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A F A ¥ BBk 7 &anl X HR
(Test Items) (Unit) (Method) R (Result) Fﬁ{ﬁ
(MDL) No.1 (Limit)

%2 5MKMf / Sum of PBBs _ 4. 1000
— AWK / Monobromobiphenyl 5 n.d. -
— &M% / Dibromobiphenyl 5 n.d. -
ZRBEZX / Tribromobiphenyl 5 n.d. -
v 8H K / Tetrabromobiphenyl 5 n.d. -
FRWER / Pentabromobiphenyl 5 n.d. -
S3B T X / Hexabromobiphenyl 5 n.d. -
LAWK / Heptabromobiphenyl 5 n.d. -
ANBBER / Octabromobiphenyl 5 n.d. -
JLIR B K / Nonabromobiphenyl % #1EC 62321: 20087 %, YARA 5 n.d. -
+ &K / Decabromobiphenyl R #7 /8 AR . / With 5 n.d. _

% &M X8k @ / Sum of PBDEs mg/ke | feremce to IEC 62321: 2008 and _ Ny T000
— % XE% / Monobromodiphenyl ether performed by GC/MS. 5 n.d. -
— 8T RE / Dibromodiphenyl ether 5 n.d. -
ZRBEREE / Tribromodiphenyl ether 5 n.d. -
@/ﬁ%%ﬁi / Tetrabromodiphenyl ether 5 n.d. -
ié‘:ﬂﬁ%*z{ﬁé / Pentabromodiphenyl ether 5 n.d. -
53T X E% / Hexabromodiphenyl ether 5 n.d. -
LR RE / Heptabromodiphenyl ether 5 n.d. -
NGRR3R EE / Octabromodiphenyl ether 5 n.d. -
L% W kB% / Nonabromodiphenyl ether 5 n.d. -
+ %W *XBk / Decabromodiphenyl ether 5 n.d. -

#3x(Note)
1. mg/kg = ppm; 0.1wt% = 1000ppm
2. n.d. = Not Detected (ik#é‘yfﬂ:‘.)
3. MDL = Method Detection Limit (7 &4 A:FRAE)
4. "-" = Not Regulated (£ 3AAE)
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1) RBPATHRRZE MM RS T DEM - (S{ELRR T &R ) [ These samples were

dissolved totally by pre-conditioning method according to below flow chart. (Cr®" test method excluded)
2) IR AE : #A1% /Name of the person who made measurement: Climbgreat Yang
3) MR A EFEA: RZE [ Name of the person in charge of measurement: Troy Chang

| W4 - 4 #HS / Cutting - Preparation

v

| ARtk EE / Sample Measurement |

| ‘
FMEs Cr”
45 Pb~ 45 Cd K Hg (Nie**)
4 \4 v
RAE TR M b 6948 M A8 Y BR AT AL (o T & A BT R R R ER A9 R H AL HmilE Ak /Add
P7 =)/ Acid digestion by suitable acid depended on Microwave digestion with HNO3/HCI/HF appropriate amount of
different sample material (as below table) l digestion reagent
v v

& /Filiration F—l o fh B i AL AT AL 3
% / Heat to appropriate

| iK% | Solution | | %5 /Residue | temperature to extract
1)  #Makik /Alkali Fusion A @IS | Cool,
+ 2) @M [HCltodissolve filter digestate through filter

3

| B A% B 3R T H 4 kit / ICP-AES |

v

¥ sA4H 1 Sample Material LBk A28 | Digestion Acid NG EREE [Add
48, 4R, 45, 1745 | Ik, AhER, BB, SRR, EAK/ diphenyl-carbazide for
Steel, copper, aluminum, solder Aqua regia, HNO3, HCI, HF, H,0, color development
33 | Glass A B, 8 A8k [ HNOs/HF v
&, %, s, MK/ I 7k /Aqua regia
Gold, platinum, palladium, ceramic PRI -T R AR '
42 / Silver . HNOs A S 78 AL 540 nm By R
% | Plastic BER, A, #ER, BER /| HySO4 H0, HNO;, HCI W& | measure the
# 4k / Others ho N W R E 7 AEM | Added appropriate absorbance at 540 nm by

reagent to total digestion UV-VIS

Note**: (1) 4t# 3k & B At B o N bt 7 1L i e B £ 90~95C 2 Bz / For non-metallic material, add alkaline digestion reagent and heat
to 90~95C.
(2) 4t# 2 B A A sh/K > ho#h 23 £ H. / For metallic material, add pure water and heat to boiling.
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%R K/ 5 AW RKek 547442 E /| PBB/PBDE analytical FLOW CHART

B AR AE : 38, # / Name of the person who made measurement: Roman Wong
B X A F A 5k [ Name of the person in charge of measurement: Troy Chang

R RA2 A | First testing process ——

EHF M G425 [ Optional screen process ssssmmu:

#EAAZ K | Confirmation process = + = -p

| Sample / # &%

v

[=

| Sample pretreatment / 4% 57

%

Screen analysis / #7 & 447

v

Sample extraction 4% &% 35/
Soxhlet method % X 2£ Bk

v

Concentrate/Dilute Extracted solution
ERR B UEIHRE

v

| Filter / % Btk i@ %

v

| Analysis by GC/MS | £.48 /& 47 B 3644 547

v

| Issue Report #3732
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W& 4# 748 / Analytical flow chart of halogen content

B AR AR : 5% /Name of the person who made measurement: Rita Chen
B AR A FA R4 E [ Name of the person in charge of measurement: Troy Chang

e T L UNE -
Sample pretreatment/separation

!

R R S R
Weighting and putting sample in cell

!

PEIESH [e T
Oxygen Bomb Combustion / Absorption
I BTG
Dilution to fixed volume

!

B3 K ATHRA AT
Analysis was performed by IC
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* BAT A REART > AATETRRNZAES/FE.

(The tested sample / part is marked by an arrow if it's shown on the photo.)

CE/2013/22022

*% LR (End of Report) **
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